
1 25

8

21

22

19

20

4

18

34

17
3

15

2

16

14

34
7

9

8

29

10

33 6

5

11

13

34

30

11

32

31
12

23

2415

26
27

24

28

25

1 25

8

21

22

19

20

4

18

34

17
3

15

2

16

14

34
7

9

8

29

10

33 6

5

11

13

34

30

11

32

31
12

23

2415

26
27

24

28

25

7

6

8

16

20

17

4

15

6

11
10

9

2

1

5

13

14

18

13

19

12
12

7

6

8

16

20

17

4

15

6

11
10

9

2

1

5

13

14

18

13

19

12
12

1 25

8

21

22

19

20

4

18

34

17
3

15

2

16

14

34
7

9

8

29

10

33 6

5

11

13

34

30

11

32

31
12

23

2415

26
27

24

28

25

1 25

8

21

22

19

20

4

18

34

17
3

15

2

16

14

34
7

9

8

29

10

33 6

5

11

13

34

30

11

32

31
12

23

2415

26
27

24

28

25

A

B

B

3

2

1

3

2

1

C

Pos. Number Description Qty
1 43-0045 Glass holder on top 1

2 B-360406 Button head screw M4 x 6 ISO7380 10.96
3 43-0044 Glass holder bottom on door 1

4 43-0030 Glass door 1

5 P-110010 Gasket 2
6 43009 Welded door plate 1

7 43-0047 Open part 1

8 B-330504 Socket set screw M5 x 4 DIN9132
9 B-031005 Shim washer 1

10 50-346 Rubber bushing 1

11 P-110006 Gasket for glass 2
12 43-0029 Glass to door 1

13 43-0051 Bearing bush for ball 1

14 05-0093 Door stop 1

15 Fje-040612Disc spring 12.5x6,2x0,35 13
16 B-360408 Button head screw M4 x 8 1

17 43-0049 Open shaft 1

18 fje-021248Spring for handle 1

19 43-0054 Bush above handle 1

20 43-0048 Open handle 1

21 43-0094 Handle to damper 1

22 B-330412 Socket set screw M4x12 DIN913 H451

23 43008 welded back frame 1

24 43-0057 Part behind gasket 2
25 P-110012 Robe seal 12mm 1

26 05-0050 Magnet plate 2
27 05-0155 Silicone part for magnets 2
28 05-0051 Screw to magnet plate 2
29 B-360420 Button head screw M4 x 20 ISO7380 10.92
30 B-010005 Washer 5 mm DIN125A 1

31 B-2100005Nut M5 DIN 934 8.8 1

32 Fje-1120282Spring for door 1

33 B-360406 Button head screw M4 x 6 ISO7380 10.99
34 43-0050 Bearing bush 3

www.ersho-distribution.com



3

2

1

3

2

1

7

6

8

16

20

17

4

15

6

11
10

9

2

1

5

13

14

18

13

19

12
12

7

6

8

16

20

17

4

15

6

11
10

9

2

1

5

13

14

18

13

19

12
12

1 25

8

21

22

19

20

4

18

34

17
3

15

2

16

14

34
7

9

8

29

10

33 6

5

11

13

34

30

11

32

31
12

23

2415

26
27

24

28

25

1 25

8

21

22

19

20

4

18

34

17
3

15

2

16

14

34
7

9

8

29

10

33 6

5

11

13

34

30

11

32

31
12

23

2415

26
27

24

28

25

A

B

3

2

1

3

2

1

C

C

Pos. Number Description Qty
1 43-0008 Heat shield 1

2 B-370830Hex cap screw M8x16DIN933 2
3 B-321025Socket head cap screw M10x25 DIN9121

www.ersho-distribution.com



7

6

8

16

20

17

4

15

6

11
10

9

2

1

5
13

14

18

13

19

12

12

7

6

8

16

20

17

4

15

6

11
10

9

2

1

5
13

14

18

13

19

12

12

7

6

8

16

20

17

4

15

6

11
10

9

2

1

5

13

14

18

13

19

12
12

7

6

8

16

20

17

4

15

6

11
10

9

2

1

5

13

14

18

13

19

12
12

1 25

8

21

22

19

20

4

18

34

17
3

15

2

16

14

34
7

9

8

29

10

33 6

5

11

13

34

30

11

32

31
12

23

2415

26
27

24

28

25

1 25

8

21

22

19

20

4

18

34

17
3

15

2

16

14

34
7

9

8

29

10

33 6

5

11

13

34

30

11

32

31
12

23

2415

26
27

24

28

25

A

B

A

3

2

1

3

2

1

C

Pos. Number Description Qty
1 43002 Welded damper plate 1

2 43-0035 Shaft for damper 1

4 43-0112 Bush for damper shaft 1

5 43003 Welded damper boks 1

6 B-360516Buttonhead screw M5x16 2
7 B-360508Button head screw M5 x 8 2
8 fje-051380Spring to damper 1

9 43-0096 Ball bearing 1

10 43-0097 Shaft for damper bearing 1

11 B-360306Screw Button head M3x6 ISO 73802
12 B-360508Button head screw M5 x 8 2
13 B-300406Screw countersunk M4x6 DIN7991 8.83
14 43-0095 Handle to damper 1

15 43-0036 Damper handle plate 1

16 B-020005Plain washer 5 mm DIN9021 1

17 B-360510Button head screw M5 x 10 1

18 P-230515O-ring 5x1,5 2
19 43-0114 Support to damper handle 1

20 P-110006Gasket for damper 1

www.ersho-distribution.com


